
REPAIR PARTS LIST
01 Main post (1)
03 Side Leg (1)
04 Bolt M12 x 80 (1)
05 Head mounting plate (1)
06 Lock pin (1)
07 Mounting arm (4)
08 Bolt M12 x 60 (4)
09 Washer, flat steel 13 (4)
10 Hex nut M12 (4)
11 Spring washer 13 (1)
12 Washer Flat 10 (2)

ENGINE STAND
Model 234

14 Caster 3-1/2” (2)
15 Nut M10 (3)
17 Flat Washer 16 (6)
19 Open Pin (2)
20 Front Leg (1)
21 Side Leg (1)
23 Rear Wheel 4” (2)
24 Bolt M12 x 70 (2)
25 Handle (1)
26 Nut (8)
27 Washer (8)
28 Bolt (8)


